
Parts Catalog
4BTAA-3.9-C 
SOIL COMPACTOR   
 

Bulletin No.   4314961  (Jan-2011) 
SO No. SO47004



 

  



 

  



 

  



TABLE OF CONTENTS
GROUPS / OPTIONS

S. NO. DESCRIPTION GROUPNO REMARKS

1 CYLINDER BLOCK BB9157

2 CRANKSHAFT AND BEARINGS BB9157

3 VALVE TAPPET BB9157

4 FRONT GEAR HOUSING BB9776

5 TIMING PIN HOUSING BB9776

6 CRANKCASE BREATHER BR9121

7 COOLANT HEATER STARTING CH9071

8 CAM FOLLOWER COVER CM9710

9 VIBRATION DAMPER DA9734

10 FRONT GEAR TRAIN ACCESSORY DF9713

11 THERMOSTAT EC9706

12 ALTERNATOR EE9242

13 MOUNTING,ALTERNATOR EH9455

14 FRONT ENGINE SUPPORT EM9198

15 FAN DRIVE FA9336

16 FAN DRIVE MOUNTING FA9739

17 AIR FUEL CONTROL PLUMBING FE9949

18 FUEL FILTER FF9413

19 FUEL FILTER PLUMBING FF9414

20 FLYWHEEL HOUSING FH9343

21 FUEL INLET FITTING FI9018

22 FUEL PUMP FP9087

23 FUEL PUMP MOUNTING FP99110

24 FUEL TRANSFER PUMP FS9752

25 FUEL PLUMBING FT9023

26 FLYWHEEL FW9581

27 FLYWHEEL MOUNTING FW9934

28 COVER,FRONT GEAR GG9785

29 CABIN HEATER PLUMBING HC9035

30 AIR INTAKE CONNECTION IC9307



TABLE OF CONTENTS
GROUPS / OPTIONS

S. NO. DESCRIPTION GROUPNO REMARKS

31 AIR INTAKE CONNECTION MTG IC9733

32 AIR INTAKE MANIFOLD IM9715

33 AIR TRANSFER CONNECTION IT9056

34 LIFTING ARRANGEMENT LA9082

35 COOLER,ENGINE OIL LC9732

36 LUBRICATING OIL FILTER LF9100

37 OIL LEVEL GAUGE LG9666

38 OIL LEVEL GAUGE LG9762

39 LUBE OIL PUMP LP9728

40 OIL FILLER ARRANGEMENT OB9292

41 HAND HOLE COVER OB9721

42 OIL PAN OP9325

43 OIL PAN MOUNTING OP9736

44 CAMSHAFT PP8039

45 CONNECTING ROD AND PISTON PP8039

46 INJECTOR PP8039

47 CYLINDER HEAD PP98347

48 PLUMBING,INJECTOR PP98369

49 TURBOCHARGER PP98479

50 ROCKER LEVER RL9740

51 ENGINE COOLANT VENT RP9041

52 MOUNTING,STARTING MOTOR SM9790

53 FAN PILOT SPACER SP9082

54 STARTING MOTOR ST9323

55 EXHAUST MANIFOLD MOUNTING TB97053

56 EXHAUST MANIFOLD TB97060

57 THERMOSTAT HOUSING TH9701

58 TURBOCHARGER PLUMBING TP97180

59 VALVE COVER VC9763

60 WATER INLET CONNECTION WI9177



TABLE OF CONTENTS
GROUPS / OPTIONS

S. NO. DESCRIPTION GROUPNO REMARKS

61 WATER PUMP WP9927

62 WATER PUMP DRIVE WP9947

63 BELT TENSIONER WP9949

64 EXHAUST OUTLET CONNECTION XS9254

65 MISCELLANEOUS GR_07_00_00_050 

66                             CLEANER,AIR  GR_10_04_01_069  

67                CONNECTION,AIR INTAKE                          GR_08_13_03_020 

68                       DRIVE,FRO GER TRA ACC                   GR_01_06_00_039

69                           FUEL FILTER        GR_06_04_00_093 

70                   MOUNTING,OIL FILLER                             GR_09_02_00_002 

 



BB9157 1

Cylinder Block



BB9157 1

Cylinder Block

Ref No. Part Number Part Name Qty Servicable Remarks

BB9157 Cylinder Block N Cylinder Block

4089546 Kit, Cylinder Block 1 Y4089546 Kit, Cylinder Block 1 Y

      3938366 Block, Cylinder 1 N Serviced as 4089546

1           3900956 Plug, Expansion 3 Y

2           3007635 Plug, Expansion 2 Y

3           3900965 Plug, Expansion 3 Y

4 3927948 S H Fl H d C 10 Y4           3927948 Screw, Hex Flange Head Cap 10 Y

          3936791 Cap, Main Bearing 5 Y

5               3900068 Dowel, Ring 2 Y

6               3936057 Cap, Main Bearing 1 Y

7           3938364 Block, Cylinder 1 N

8           3940059 Bushing 1 Y

      3933224 Kit, Cyl Block Hardware 1 Y For 1991 and Later 4B Engines

5           3900068 Dowel, Ring 2 Y

          3678923 Plug, Threaded 2 Y M10 X 1 X 13.5

9               3678924 Plug, Threaded 1 N M10 X 1 X 13.59               3678924 Plug, Threaded 1 N M10 X 1 X 13.5

10               3678925 Seal, O Ring 1 Y M10 X 1.00

10           3678925 Seal, O Ring 1 Y M10 X 1.00

11           3008469 Plug, Pipe 1 Y 3/4 NPT

12           3900257 Dowel, Pin 2 Y

13 3900687 Pl E i 1 Y13           3900687 Plug, Expansion 1 Y

14           3902343 Dowel, Ring 2 Y

15           3926047 Seal, O Ring 1 Y

16           3937214 Nozzle, Piston Cooling 6 Y

17           3900955 Plug, Expansion 2 Y

18           3900958 Plug, Expansion 1 Y

19           3008468 Plug, Pipe 1 Y 1/2 NPT

20           3920706 Plug, Expansion 2 Y

21                           3904166 Sleeve, Salvage                                      A/R             Y



BB9157 2

Crankshaft and Bearings



BB9157 2

Crankshaft and Bearings

Ref No. Part Number Part Name Qty Servicable Remarks

BB9157 Crankshaft and Bearings N Crankshaft and Bearings

, Eng1 3929036  Crankshaft, 1 N

Serviced

 as 

2                  3929027 Gear, Crankshaft                      1 Y

3                  3929021 Bearing,main     5                 Y                     Standard

4                3929016 Bearing, Main                                        4   Y Standard

5 3927772 Bearing, Crankshaft Thrust 1 Y Standard

3802011 S t M i B i A/R Y 0 25 O i3802011 Set, Main Bearing A/R Y 0.25 mm Oversize

3       3929022 Bearing, Main 5 Y 0.25 mm Oversize

4       3929017 Bearing, Main 4 Y 0.25 mm Oversize

5       3283065 Bearing, Crankshaft Thrust 1 Y 0.25 mm Oversize

3802012 Set, Main Bearing A/R Y 0.50 mm Oversize

3       3929023 Bearing, Main 5 Y 0.50 mm Oversize

4       3929018 Bearing, Main 4 Y 0.50 mm Oversize

5       3283066 Bearing, Crankshaft Thrust 1 Y

3802013 Set, Main Bearing A/R Y 0.75 mm Oversize

3       3929024 Bearing, Main 5 Y 0.75 mm Oversize3       3929024 Bearing, Main 5 Y 0.75 mm Oversize

4       3929019 Bearing, Main 4 Y 0.75 mm Oversize

5       3283067 Bearing, Crankshaft Thrust 1 Y 0.75 mm Oversize

3802014 Set, Main Bearing A/R Y 1.00 mm Oversize

3       3929025 Bearing, Main 5 Y 1.00 mm Oversize

4 3929020 B i M i 4 Y 1 00 O i4       3929020 Bearing, Main 4 Y 1.00 mm Oversize

5       3283068 Bearing, Crankshaft Thrust 1 Y 1.00 mm Oversize

3802551 Bearing, Main A/R Y 0.25 mm Oversize

3       3929022 Bearing, Main 1 Y 0.25 mm Oversize

4       3929017 Bearing, Main 1 Y 0.25 mm Oversize

3802553 Bearing, Main A/R Y

3       3929024 Bearing, Main 1 Y 0.75 mm Oversize

4       3929019 Bearing, Main 1 Y 0.75 mm Oversize

6 3926126 Rear Seal, Wear Sleeve Kit A/R Y Rear

7 3802820 Front Seal, Wearsleeve Kit A/R Y Front7 3802820 Front Seal, Wearsleeve Kit A/R Y Front



BB9157 3

Valve Tappet



BB9157 3

Valve Tappet

Ref No. Part Number Part Name Qty Servicable Remarks

BB9157 Valve Tappet N Valve Tappet

1         3931623 Tappet, Valve                                    8    Y



BB9776 4

Front Gear Housing



BB9776 4

Front Gear Housing

Ref No. Part Number Part Name Qty Servicable Remarks

BB9776 Front Gear Housing N Front Gear Housing

1                        3900633 Screw, Hex Flang 2 2 Y M8 X 1.25 X 50

2 3907998 Screw, Round Head Cap 2 Y M5 X 0.80 X 17



BB9776 5

Timing Pin Housing



BB9776 5

Timing Pin Housing

Ref No. Part Number Part Name Qty Servicable Remarks

BB9776 Timing Pin Housing N

3913995 Housing, Timing Pin 1 Y3913995 Housing, Timing Pin 1 Y

1       3903924 Pin, Timing 1 Y

2       3904849 Ring, Retaining 1 Y

3       3913994 Seal, O Ring 1 Y

4       3919683 Housing, Timing Pin 1 Y

5 3915772 S l R t l Ri 1 Y5 3915772 Seal, Rectangular Ring 1 Y

6 3920758 Housing, Gear 1 Y Serviced as 3802350

7 3926846 Screw, Hex Flange Head Cap 5 Y M8 X 1.25 X 20

8 3938156 Gasket, Gear Housing 1 Y



BR9121 6

Crankcase Breather



BR9121 6

Crankcase Breather

Ref No. Part Number Part Name Qty Servicable Remarks

BR9121 Crankcase Breather N Crankcase Breather

1                     3904230 Clamp, Spring Hose              1 Y 1"

       2                     3918612                     Hose, Plain                                              1           Y 



CH9071 7

Coolant Heater Starting 



CH9071 7

Coolant Heater Starting 

Ref No. Part Number Part Name Qty Servicable Remarks

CH9071 Coolant Heater Starting N Coolant Heater

1                       3008469                                                Y 3/4 NPT Plug, Pipe                             1  



CM9710 8

Cam Follower Cover



CM9710 8

Cam Follower Cover

Ref No. Part Number Part Name Qty Servicable Remarks

CM9710 Cam Follower Cover N MR - Cam Follower Cover

1             3283767                        1 Y                                                          Gasket, Push Rod Cover                                            

2 3936188 Cover, Push Rod 1 Y

3                        3928759 Seal, Grommet 4 Y

4 3900629 Screw, Hex Flange Head Cap 4 Y M8 X 1.25 X 16



DA9734 9

Vibration Damper



DA9734 9

Vibration Damper

Ref No. Part Number Part Name Qty Servicable Remarks

DA9734 Vibration Damper N MR - Vibration Damper

1                        3914494 Pulley, Cranksh                                Y aft                1 

2 3903857 Screw, Hex Flange Head Cap 4 Y M12 X 1.25 X 36



DF9713 10

Front Gear Train Accessory



DF9713 10

Front Gear Train Accessory

Ref No. Part Number Part Name Qty Servicable Remarks

DF9713 Front Gear Train Accessory N MR - Front Gear Train

1                        3938655 Gasket, Acc Drive Cover             1              Y     ,   

2                        3914868 Plate, Cover                                1              Y 

3 3901249 Screw, Hex Flange Head Cap 2 Y M12 X 1.75 X 25



EC9706 11

THERMOSTAT



EC9706 11

THERMOSTAT

Ref No. Part Number Part Name Qty Servicable Remarks

EC9706 THERMOSTAT N Mr - thermostat

1                        3972071 Thermostat                                                                                                                                                                    1              Y



EE9242 12

Alternator



EE9242 12

Alternator

Ref No. Part Number Part Name Qty Servicable Remarks

EE9242 Alternator N Alternator

1                        3972730 Alternator                           1               Y           



EH9455 13

MOUNTING,ALTERNATOR



EH9455 13

MOUNTING,ALTERNATOR

Ref No. Part Number Part Name Qty Servicable Remarks

EH9455 MOUNTING,ALTERNATOR N Mr - alternator mounting

                         3900630 Screw, Hex Flang                   1                Y M8 X 1.25 X 201                         Screw, Hex       

2 3900631 Screw, Hex Flange Head Cap 3 Y M8 X 1.25 X 25

3 3902460 Screw, Hex Flange Head Cap 1 Y M10 X 1.50 X 25

4 3908226 Screw, Hex Flange Head Cap 1 Y M10 X 1.50 X 95

5                       3908560 Pulley, Alternator                        1             Y

6                       3908563                                                                                                                                                        Retainer, Pulley 1 Y

7                       3974163 Spacer, Mounting                          1 Y

8                       3970453 Brace, Alternator 1 Y

3939874 Support, Alternator 1 Y

9       3520815 Pin, Roll 2 Y

10       3939870 Support, Alternator 1 N



EM9198 14

Front Engine Support



EM9198 14

Front Engine Support

Ref No. Part Number Part Name Qty Servicable Remarks

EM9198 Front Engine Support N MR - Front Engine Support

1 S 150 A Screw, Hexagon Head Cap 1 Y 3/4 - 10 X 6"1 S 150 A Screw, Hexagon Head Cap 1 Y 3/4  10 X 6

2 S 279 Nut, Heavy Hexagon Jam 1 Y 3/4 - 10"

3 S 611 Washer, Lock 1 Y 3/4"

4 3902451 Screw, Hex Flange Head Cap 2 Y M12 X 1.75 X 90

5            3918542 Spacer, Mounting                           2               Y

6 3930675 S t F t E i 2 Y6 3930675 Support, Front Engine 2 Y

7 3937692 Screw, Hex Flange Head Cap 2 Y M12 X 1.75 X 60

3943248 Support, Front Engine 1 Y

8       3928900 Isolator, Vibration 1 Y

9       3943249 Support, Front Engine 1 Y



FA9336 15

Fan Drive



FA9336 15

Fan Drive

Ref No. Part Number Part Name Qty Servicable Remarks

FA9336 Fan Drive N Fan Drive

1                        3901447  Screw, Hex Flange Head Cap 1 Y M8 X 1.25 X 75                              ,      .   

2 3902114 Screw, Hex Flange Head Cap 3 Y M8 X 1.25 X 30

3285949 Support, Fan 1 Y

3       3910739 Bearing, Ball 1 Y

4       3285946 Support, Fan 1 N

5 3911924 H b F 1 Y5       3911924 Hub, Fan 1 Y

6       3907769 Screw, Hexagon Head Cap 1 Y M10 X 1.75 X 70

7       3923044 Retainer, Fan Hub 1 Y

8       3035960 Ring, Retaining 2 Y

9                           3914462 Pulley, Fan 1 Y



FA9739 16

Fan Drive Mounting



FA9739 16

Fan Drive Mounting

Ref No. Part Number Part Name Qty Servicable Remarks

FA9739 Fan Drive Mounting N Fan Drive Mounting

    1                         3903990 Screw, Hex Flange Head Cap 4 Y M10 X 1. 50 X 20 



FE9949 17

Air Fuel Control Plumbing



FE9949 17

Air Fuel Control Plumbing

Ref No. Part Number Part Name Qty Servicable Remarks

FE9949 Air Fuel Control Plumbing N Air Fuel Control Plumbing

                       3918188 Washer, Sealing 2 Y1      , 2 Y

2                3909552 Connector, Male                          1             Y

3 3924724 Screw, Banjo Connector 1 Y M8 X 1.00 X 17

4 3356940 Tube, Air Fuel Control 1 Y



FF9413 18

Fuel Filter



FF9413 18

Fuel Filter

Ref No. Part Number Part Name Qty Servicable Remarks

FF9413 Fuel Filter N Fuel Filter

1                      3900632 Screw, Hex Flange Head Cap 2 Y M8 X 1.25 X 351    2 Y M8 X 1.25 X 35

3966139 Filter, Fuel 1 N

      3678923 Plug, Threaded 2 Y M10 X 1 X 13.5

2           3678924 Plug, Threaded 2 N M10 X 1 X 13.5

3           3678925 Seal, O Ring 2 Y M10 X 1.00

4 3942453 Ad t Filt H d 1 Y P h F Fl t d4       3942453 Adapter, Filter Head 1 Y Purchase From Fleetguard

5       4933652 Head, Fuel Filter 1 Y

6       3991350 Filter, Fuel 1 Y



FF9414 19

Fuel Filter Plumbing



FF9414 19

Fuel Filter Plumbing

Ref No. Part Number Part Name Qty Servicable Remarks

FF9414 Fuel Filter Plumbing N MR - Fuel Filter Plumbing

3905860 Screw, Banjo Connector 1 Y Order Components Individually3905860 Screw, Banjo Connector 1 Y Order Components Individually

1       3911446 Screw, Banjo Connector 1 Y M12 X 1.50 X 24

2       3939570 Screw, Captive Washer Cap 1 Y M6 X 1.00 X 10

3           3963983 Washer, Sealing                              2              Y     M12

4 3967674 Tube, Fuel Supply 1 Y



FH9343 20

Flywheel Housing



FH9343 20

Flywheel Housing

Ref No. Part Number Part Name Qty Servicable Remarks

FH9343 Flywheel Housing N Flywheel Housing

1                        3937426 Housing, Flywheel 1 Y    , 1 Y

2 3912072 Screw, Self Tapping Metal 2 Y M8 X 1.25 X 15

3 3920447 Screw, Hex Flange Head Cap 8 Y M12 X 1.75 X 40

4                        3925234 Plate, Cover 1 Y

4089342 Kit, Crankshaft Seal 1 Y

5 3970548 S l Oil 1 Y S i d 40893425       3970548 Seal, Oil 1 Y Serviced as 4089342

6                      3936895 Cover, Rear                        1              Y

7 3991306 Screw, Hex Flange Head Cap 6 Y M6 X 1.00 X 16

8 3910248 Plug, O Ring 1 Y

9 3912473 Seal, Rectangular Ring 1 Y

10 3904181 Plug, Threaded 1 Y 3/4 - 16 UNF

11 3938159 Gasket, Rear Cover 1 Y

12 3910260 Seal, O Ring 1 Y



FI9018 21

Fuel Inlet Fitting



FI9018 21

Fuel Inlet Fitting

Ref No. Part Number Part Name Qty Servicable Remarks

FI9018 Fuel Inlet Fitting N Mr - Fuel Inlet Fitting

1                        3915488 Coupling, Elbow Hose 1 Y1 ,  1 Y



FP9087 22

Fuel Pump



FP9087 22

Fuel Pump

Ref No. Part Number Part Name Qty Servicable Remarks

FP9087 Fuel Pump N Fuel Pump

1                       3963961 Pump, Fuel Inj , Fuel Injection                1             Y 

2                   3408645 Switch, Thermo                        1             Y

3                   3923303 Harness, Wiring                        1             Y



FP99110 23

Fuel Pump Mounting



FP99110 23

Fuel Pump Mounting

Ref No. Part Number Part Name Qty Servicable Remarks

FP99110 Fuel Pump Mounting N Fuel Pump Mounting

1                3900589 Nut, Hexagon Flange                 3               Y  M8 X 1.25 ,    1.

2 3900630 Screw, Hex Flange Head Cap 1 Y M8 X 1.25 X 20

3                   3902501 Stud                                               3              Y

4 3900631 Screw, Hex Flange Head Cap 2 Y M8 X 1.25 X 25

5 3939355 Gasket, Fuel Pump 1 Y

6 3936021 G F l P 1 Y6 3936021 Gear, Fuel Pump 1 Y

7 3905313 Brace, Fuel Pump 1 Y



FS9752 24

Fuel Transfer Pump



FS9752 24

Fuel Transfer Pump

Ref No. Part Number Part Name Qty Servicable Remarks

FS9752 Fuel Transfer Pump N Fuel Transfer Pump

1                        3900631                Screw, Hex Flange Head Cap                   2              Y    M8 X 1.25 X 25 ,      .   

2 3916361 Screw, Banjo Connector 1 Y

3 3970880 Pump, Fuel Transfer 1 Y

4                        3963983 Washer, Sealing 2 Y

5 3939258 Gasket, Cover Plate 1 Y

6 3964473 T b F l S l 1 Y6 3964473 Tube, Fuel Supply 1 Y



FT9023 25

Fuel Plumbing



FT9023 25

Fuel Plumbing

Ref No. Part Number Part Name Qty Servicable Remarks

FT9023 Fuel Plumbing N MR - PLUMBING, FUEL DRAIN

1                      39033801 Seal, Banjo Connector                        4              N 6.2mm

2 3905307 Screw, Banjo Connector 4 Y M6 x 1.00 x 14.3

3 3918109 Screw, Hex Flange Head Cap 1 Y M8 X 1.25 X 25

4                        3918188 Washer, Sealing 2 Y 8mm

5 3924726 Valve, Check 1 Y M8 x 1.25 x 17.5

6 Y6                        3934476 Connector, Banjo                                    1

7                        3963983 Washer, Sealing                                       2             Y    12mm

8                        3966863 Manifold, Fuel                                           1   Y



FW9581 26

Flywheel



FW9581 26

Flywheel

Ref No. Part Number Part Name Qty Servicable Remarks

FW9581 Flywheel N Flywheel

3936821 Flywheel 1 Y3936821 Flywheel 1 Y

1       3936820 Flywheel 1 N

2       3901774 Gear, Flywheel Ring 1 Y



FW9934 27

Flywheel Mounting



FW9934 27

Flywheel Mounting

Ref No. Part Number Part Name Qty Servicable Remarks

FW9934 Flywheel Mounting N Flywheel Mounting

1                        4894641 Screw, Captive Washer Cap              8               Y          ,   



GG9785 28

COVER,FRONT GEAR



GG9785 28

COVER,FRONT GEAR

Ref No. Part Number Part Name Qty Servicable Remarks

GG9785 COVER,FRONT GEAR N Mr - front gear cover

1                        3900633 Screw, Hex Flange Head Cap 9 Y M8 X 1.25 X 50      ,      .  

2 3924962 Screw, Hex Flange Head Cap 9 Y

3969976 Cover, Gear 1 Y

3       3286312 Cover, Gear 1 N

4       4931561 Seal, Oil 1 Y

5 3921816 S St dd d Fl C 2 Y M8 X 1 25 X 455 3921816 Screw, Studded Flange Cap 2 Y M8 X 1.25 X 45



HC9035 29

Cabin Heater Plumbing



HC9035 29

Cabin Heater Plumbing

Ref No. Part Number Part Name Qty Servicable Remarks

HC9035 Cabin Heater Plumbing N MR - Cabin Heater Plumbing

  1                    3008468 Plug, Pipe                              2              Y 1/2 NPT



IC9307 30

Air Intake Connection



IC9307 30

Air Intake Connection

Ref No. Part Number Part Name Qty Servicable Remarks

IC9307 Air Intake Connection N Air Intake Connection

1                         3008469 Plug, Pipe                                             1 Y        3/4 NPT , 

2                         3969988 Gasket, Connection 1 Y

3 2830891 Connection, Air Intake 1 Y



IC9733 31

Air Intake Connection MTG



IC9733 31

Air Intake Connection MTG

Ref No. Part Number Part Name Qty Servicable Remarks

IC9733 Air Intake Connection MTG N Air Intake Connection MTG

1                        3919864 Screw, Hex Flange Head Cap 4 Y M8 X 1.25 X 80                                                                                                                                    

2                        3922484 Connection, Spacer 1 Y

3                       3969988 Gasket, Connection               1              Y



IM9715 32

Air Intake Manifold



IM9715 32

Air Intake Manifold

Ref No. Part Number Part Name Qty Servicable Remarks

IM9715 Air Intake Manifold N MR - Air Intake Cover

1                        3008468 Plug, Pipe 1 Y 1/2 NPT ,  

2 3918109 Screw, Hex Flange Head Cap 2 Y M8 X 1.25 X 25

3 3921500 Cover, Intake Manifold 1 Y

4 3938153 Gasket, Int Manifold Cover 1 Y



IT9056 33

Air Transfer Connection



IT9056 33

Air Transfer Connection

Ref No. Part Number Part Name Qty Servicable Remarks

IT9056 Air Transfer Connection N Air Transfer Connection

1                        3008465 Plug, Pipe 1 Y 1/8 NPT ,  

2 3918952 Seal, O Ring 1 Y

3 3958958 Pipe, Air Transfer 1 Y

4 3918951 Clamp, V Band 1 Y



LA9082 34

Lifting Arrangement



LA9082 34

Lifting Arrangement

Ref No. Part Number Part Name Qty Servicable Remarks

LA9082 Lifting Arrangement N MR - Engine Lifting

                        3908118 Bracket, Lifting 1 Y1 , 

2 3910495 Screw, Hex Flange Head Cap 1 Y M12 X 1.75 X 30

3 3944061 Screw, Hex Flange Head Cap 1 Y M12 X 1.75 X M8 X 1.25



LC9732 35

COOLER,ENGINE OIL



LC9732 35

COOLER,ENGINE OIL

Ref No. Part Number Part Name Qty Servicable Remarks

LC9732 COOLER,ENGINE OIL N Mr - engine oil cooler

1                                            Screw, Hex Flange Head Cap     1                                                                               3900632                                                                                              14                Y M8 X 1.25 X 35

2 3906619 Plug, Pipe 1 Y 1/8 NPT

3 3915787 Plug, Threaded 1 Y M22 X 1.50

4 3918428 Plunger, Prs Regulator 1 Y

3918954 Head, Lub Oil Filter 1 Y Serviced as 4024827

55       3909355 Adapter, Filter Head 1 Y

6       3924338 Head, Lub Oil Filter 1 Y

7                        3918427 Spring, Compression                           1     Y

8 3936365 Valve, Pressure Relief 1 Y

9 3929457 Seal, O Ring 1 Y

10                       3957543 Core, Cooler 1 Y

11 4932124 Gasket, Oil Cooler Core 1 Y

12 3942915 Gasket, Filter Head 1 Y



LF9100 36

Lubricating Oil Filter



LF9100 36

Lubricating Oil Filter

Ref No. Part Number Part Name Qty Servicable Remarks

LF9100 Lubricating Oil Filter N Lubricating Oil Filter

1                        3934429 Element, Lub Oil Filter 1 Y ,   



LG9666 37

Oil Level Gauge



LG9666 37

Oil Level Gauge

Ref No. Part Number Part Name Qty Servicable Remarks

LG9666 Oil Level Gauge N Oil Level Gauge

1                        3900955 Plug, Expansion 1 Y                                          

2 3280885 Tube, Oil Gauge 1 Y

3                         3905782 Dipstick                                                    1       Y



LG9762 38

Oil Level Gauge



LG9762 38

Oil Level Gauge

Ref No. Part Number Part Name Qty Servicable Remarks

LG9762 Oil Level Gauge N MR - Oil Level Gauge

1                        3900240 Nut, Regular Hexagon                            1 Y       M8 X 1.25                                   

2                        3900955 Plug, Expansion 1 Y

3 3903990 Screw, Hex Flange Head Cap 1 Y M10 X 1.50 X 20

4 3925883 Screw, Hex Flange Head Cap 1 Y M8 X 1.25 X 16

5                        3965085 Brace, Tube                                       1 Y

3965371 Di ti k 1 Y3965371 Dipstick 1 Y

6       3965111 Dipstick 1 Y

7       3965118 Tube, Oil Gauge 1 Y



LP9728 39

Lube Oil Pump



LP9728 39

Lube Oil Pump

Ref No. Part Number Part Name Qty Servicable Remarks

LP9728 Lube Oil Pump N Lubrication Oil Pump

1                        3900677 Screw, Hexagon Head Cap                   4     Y  ,   M8 X 1.25 X 30

2 3937027 Pump, Lubricating Oil 1 Y



OB9292 40

Oil Filler Arrangement



OB9292 40

Oil Filler Arrangement

Ref No. Part Number Part Name Qty Servicable Remarks

OB9292 Oil Filler Arrangement N MR - Oil Fill Arrangement

  1                   3914136 Cap, Filler                              1               Y   , 

2 3936876 Seal, Rectangular Ring 2 Y

3 3903475 Seal, Rectangular Ring 1 Y

4 3906216 Nut, Hexagon Flange 1 Y M6 X 1.00

5 3914738 Tube, Oil Filler 1 Y

66 3921644 Connection, Oil Filler 1 Y

7                       3921815 Clip 1 Y



OB9721 41

Hand Hole Cover



OB9721 41

Hand Hole Cover

Ref No. Part Number Part Name Qty Servicable Remarks

OB9721 Hand Hole Cover N MR - Hand Hole Cover

1                        3900958 Plug, Expansion 1 Y , 



OP9325 42

Oil Pan



OP9325 42

Oil Pan

Ref No. Part Number Part Name Qty Servicable Remarks

OP9325 Oil Pan N Oil Pan

1                         3920795   Connection, Oil Suction                         1 ,                                       Y

2                         3938157 Gasket, Flange                                     1    Y

3 3924148 Plug, Threaded 1 Y M22 X 1.50 X 14

4                         3901049 Pan, Oil                                                     1    Y

5                         3920773 Washer, Sealing                                       1     Y M18

66 3924147 Plug, Threaded 1 Y M18 X 1.50

7                       3902425 Washer, Sealing                                      1       Y M22



OP9736 43

Oil Pan Mounting



OP9736 43

Oil Pan Mounting

Ref No. Part Number Part Name Qty Servicable Remarks

OP9736 Oil Pan Mounting N Oil Pan Mounting

1                        3938162 Gasket, Oil Pan 1 Y ,  

2 3900630 Screw, Hex Flange Head Cap 3 Y M8 X 1.25 X 20

3 3920400 Screw, Hex Flange Head Cap 28 Y M8 X 1.25 X 21



PP8039 44

Camshaft



PP8039 44

Camshaft

Ref No. Part Number Part Name Qty Servicable Remarks

PP8039 Camshaft N Camshaft

1                        3929885 Camshaft                                                 1     Y 

2 3902332 Key, Plain Woodruff 1 Y 4.0 mm

3                        3929028 Gear, Camshaft                                       1               Y        

4 3900227 Screw, Hexagon Head   1 Y M8 X 1.25 X 22

5 3927155 Support, Camshaft Thrust 1 Y



PP8039 45

Connecting Rod And Piston



PP8039 45

Connecting Rod And Piston

Ref No. Part Number Part Name Qty Servicable Remarks

PP8039 Connecting Rod And Piston N Connecting Rod And Piston

3971212 Rod, Engine Connecting 4 N Recon Equivalent 3971212 RX3971212 Rod, Engine Connecting 4 N Recon Equivalent 3971212 RX

1       3971211 Rod, Engine Connecting 1 N

2       4891178 Bushing 1 Y

3       4891179 Screw, Connecting Rod Cap 2 Y

4 3901230 Bearing, Connecting Rod 4 Y Upper

5 4893693 B i C ti R d 4 Y St d d5 4893693 Bearing, Connecting Rod 4 Y Standard

6 4089461 Kit, Engine Piston 4 Y Grade A Piston Kit

      3957416 Piston, Engine 1 N Serviced as 4089461

7       3920691 Ring, Retaining 8 Y

8       4089460 Set, Piston Ring 1 Y Standard

9                           3934047 Pin, Piston 4 Y

6 4089618 Kit, Engine Piston 4 Y 0.50 mm Oversize

      3957417 Piston, Engine 1 N Serviced as 4089618

7       3920691 Ring, Retaining 2 Y

8       4089614 Set, Piston Ring 1 Y 0.50 mm Oversize8          mm 

6 4089619 Kit, Engine Piston 4 Y 1.00 mm Oversize

      3957418 Piston, Engine 1 N

7       3920691 Ring, Retaining 2 Y

8       4089615 Set, Piston Ring 1 Y 1.00 mm Oversize

4 3901171 B i C ti R d A/R Y 0 25 O i4 3901171 Bearing, Connecting Rod A/R Y 0.25 mm Oversize

4 3901172 Bearing, Connecting Rod A/R Y 0.50 mm Oversize

4 3901173 Bearing, Connecting Rod A/R Y 0.75 mm Oversize

4 3901174 Bearing, Connecting Rod A/R Y 1.00 mm Oversize

5 4892795 Bearing, Connecting Rod A/R Y 0.25 mm Oversize

5 4892796 Bearing, Connecting Rod A/R Y 0.50 mm Oversize

5 4892797 Bearing, Connecting Rod A/R Y 0.75 mm Oversize

5 4892798 Bearing, Connecting Rod A/R Y 1.00 mm Oversize



PP8039 46

Injector



PP8039 46

Injector

Ref No. Part Number Part Name Qty Servicable Remarks

PP8039 Injector N Injector

4089469 Injector, Kit 6 Y4089469 Injector, Kit 6 Y

1       3957729 Injector 1 Y

2       3903380 Seal, Banjo Connector 1 Y

3       3909356 Seal, Rectangular Ring 1 Y



PP98347 47

Cylinder Head



PP98347 47

Cylinder Head

Ref No. Part Number Part Name Qty Servicable Remarks

PP98347 Cylinder Head N Cylinder Head

1                        3008468 Plug, Pipe 2 Y 1/2 NPT                                     

2 3906619 Plug, Pipe 1 Y 1/8 NPT

3 3920779 Screw, Hex Flange Head Cap 4 Y

4 3920780 Screw, Hex Flange Head Cap 10 Y

3967460 Head, Cylinder 1 Y

3802355 V l I t k 4 Y      3802355 Valve, Intake 4 Y

5           3900250 Collet, Valve 2 Y

6           3920867 Valve, Intake 1 Y Serviced as 3802355

      3802356 Valve, Exhaust 4 Y

5           3900250 Collet, Valve 2 Y

7           3920868 Valve, Exhaust 1 Y Serviced as 3802356

8       3957912 Seal, Valve Stem 8 Y

9       3932453 Spring, Valve 8 Y

10       3957913 Retainer, Valve Spring 8 Y

      3966448 Head, Cylinder 1 Y      3966448 Head, Cylinder 1 Y

11           3922073 Plug, Expansion 3 Y

12           3966447 Head, Cylinder 1 N

13 3283333 Gasket, Cylinder Head 1 Y



PP98369 48

PLUMBING,INJECTOR



PP98369 48

PLUMBING,INJECTOR

Ref No. Part Number Part Name Qty Servicable Remarks

PP98369 PLUMBING,INJECTOR N Mr - injector plumbing

1             3918109 Screw, Hex Flange Head Cap       2              Y      M8 X 1.25 X 25  ,     .   

3968940 Tube, Injector Fuel Supply 1 Y

2       3917746 Isolator, Vibration 6 Y

3       3920854 Screw, Captive Washer Cap 3 Y M5 X 0.80 X 20

4       3935746 Brace, Tube 1 Y

5 3968937 T b I j t F l S l 1 Y #1 C li d5       3968937 Tube, Injector Fuel Supply 1 Y #1 Cylinder

6       3968939 Tube, Injector Fuel Supply 1 Y #2 Cylinder

7       3991276 Brace, Tube 3 Y

8       3991277 Brace, Tube 2 Y

3968941 Tube, Injector Fuel Supply 1 Y

2       3917746 Isolator, Vibration 6 Y

3       3920854 Screw, Captive Washer Cap 3 Y M5 X 0.80 X 20

4       3935746 Brace, Tube 1 Y

7       3991276 Brace, Tube 3 Y

8       3991277 Brace, Tube 2 Y8       3991277 Brace, Tube 2 Y

9       3968942 Tube,Injector Fuel Supply 1 Y #3 Cylinder

10       3968944 Tube,Injector Fuel Supply 1 Y #4 Cylinder



PP98479 49

Turbocharger



PP98479 49

Turbocharger

Ref No. Part Number Part Name Qty Servicable Remarks

PP98479 Turbocharger N Turbocharger

1                        3919369 Gasket, Turbocharger 1 Y , 

4089319 Turbocharger Y 4BTAA Tier 2B

      3598542 Turbocharger 1 N Serviced as 4089319

2           3503100 Bearing, Turbocharger 2 Y

3           3596402 Nut, Lock 1 Y

4 3504967 W h Pl i 3 Y4           3504967 Washer, Plain 3 Y

5           3519163 Screw, Drive 2 Y

6           3519304 Shield, Turbocharger Heat 1 Y

7           3539805 Shaft & Wheel 1 Y

8           3527566 Ring, Retaining 1 Y

9           3762259 Ring, Retaining 4 Y

10           3528104 Baffle, Oil 1 Y

11           3528121 Coupling, Elbow Hose 1 Y

12           3528221 Ring, Retaining 1 Y

13           3527619 Dataplate 1 N13           3527619 Dataplate 1 N

14           3528177 End, Adjusting Link 1 N

15           3528933 Seal, O Ring 1 Y

16           3530556 Screw, Hexagon Head Set 7 Y M8 X 1.25 X 20

17           3530923 Plate, Oil Seal 1 Y

18 3530924 Sli Oil 1 Y18           3530924 Slinger, Oil 1 Y

19           3594012 Actuator, Turbocharger 1 N

20           3532195 Spacer, Mounting 1 Y

21           3590296 Bolt, T 1 Y

22           3531419 Bearing, Tur Thrust 1 Y

23           3534451 Collar, Thrust 1 Y

24           3532940 Screw, Hexagon Head Set 1 Y

25           3599693 Impeller, Tur Compressor 1 N

26           3522597 Pin, Roll 2 Y

27           4038779 Housing, Tur Bearing 1 N27           4038779 Housing, Tur Bearing 1 N

28           3758848 Seal, Split Ring 1 Y



PP98479 49

Turbocharger



PP98479 49

Turbocharger

Ref No. Part Number Part Name Qty Servicable Remarks

29           3590606 Clamp, V Band 1 Y

30           3535656 Housing, Turbine 1 N30           3535656 Housing, Turbine 1 N

31           3535800 Ring, Retaining 1 Y

32           3535203 Bracket, Actuator 1 Y

33           3535001 Gasket, Adapter 1 Y

34           3535215 Clamp, Hose 2 Y

35 3527759 C ti Ad t 1 Y35           3527759 Connection, Adapter 1 Y

36           3538468 Hose, Plain 1 Y

37           3598667 Housing, Compressor 1 N

38           3756754 Seal, Split Ring 1 Y

39           3592050 Nut, Hexagon Flange 3 Y



RL9740 50

Rocker Lever



RL9740 50

Rocker Lever

Ref No. Part Number Part Name Qty Servicable Remarks

RL9740 Rocker Lever N Rocker Lever

3922488 Shaft, Rocker Lever Y3922488 Shaft, Rocker Lever Y

1       3911423 Support, Rocker Lever 1 Y

      3922487 Shaft, Rocker Lever 1 N

2                           3910811 Lever, Rocker 4 Y

      3910809 Lever, Rocker 1 N

3 3937438 S Rk L Adj ti 1 Y3       3937438 Screw, Rkr Lever Adjusting 1 Y

4       3927692 Nut, Heavy Hexagon 1 Y

5       3900705 Insert, Rocker Lever 1 Y Purchase Higher Level

6                           3910810 Lever, Rocker 4 Y

      3910808 Lever, Rocker 1 N

3       3937438 Screw, Rkr Lever Adjusting 1 Y

4       3927692 Nut, Heavy Hexagon 1 Y

5       3900705 Insert, Rocker Lever 1 Y Purchase Higher Level

7                           3900245 Washer, Plain 8 Y M19

8  3900242 Ring, Retaining 8 Y

9 3901221 Screw, Hexagon Head Cap 4 Y M8 X 1.25 X 75

10 3920781 Screw, Hex Flange Head Cap 4 Y

11                       3284377 Rod, Push 8 Y



RP9041 51

Engine Coolant Vent



RP9041 51

Engine Coolant Vent

Ref No. Part Number Part Name Qty Servicable Remarks

RP9041 Engine Coolant Vent N MR - Cooling System Vent

3935178 Coupling, Plain Hose 1 Y3935178 Coupling, Plain Hose 1 Y

1       3935153 Bushing, Reducing Pipe 1 Y

2       3935151 Coupling, Plain Hose 1 Y



SM9790 52

MOUNTING,STARTING MOTOR



SM9790 52

MOUNTING,STARTING MOTOR

Ref No. Part Number Part Name Qty Servicable Remarks

SM9790 MOUNTING,STARTING MOTOR N Mr - starting motor mounting

1                        3968470 Screw, Twelve Point Cap ,  2 Y



SP9082 53

Fan Pilot Spacer



SP9082 53

Fan Pilot Spacer

Ref No. Part Number Part Name Qty Servicable Remarks

SP9082 Fan Pilot Spacer N MR - Fan Pilot Spacer

                      3910130 Spacer, Fan Pilot 1 Y1    ,  



ST9323 54

Starting Motor



ST9323 54

Starting Motor

Ref No. Part Number Part Name Qty Servicable Remarks

ST9323 Starting Motor N Starting Motor

1                      3964432 Motor, Starting                      1              Y      , 



TB97053 55

Exhaust Manifold Mounting



TB97053 55

Exhaust Manifold Mounting

Ref No. Part Number Part Name Qty Servicable Remarks

TB97053 Exhaust Manifold Mounting N MR - Exhaust Manifold

1               3927154 Gasket, Exhaust Manifold           4               Y  

2 3930249 Screw, Hex Flange Head Cap 8 Y M10 X 1.50 X 65



TB97060 56

Exhaust Manifold



TB97060 56

Exhaust Manifold

Ref No. Part Number Part Name Qty Servicable Remarks

TB97060 Exhaust Manifold N Mr-Exhaust Manifold

1                        3901919 Manifold, Exhaust 1 Y



TH9701 57

Thermostat Housing



TH9701 57

Thermostat Housing

Ref No. Part Number Part Name Qty Servicable Remarks

TH9701 Thermostat Housing N MR - Thermostat Housing

1                         3903757 Bracket, Lifting, 1 Y

2 3900632 Screw, Hex Flange Head Cap 1 Y M8 X 1.25 X 35

3 3926972 Screw, Hex Flange Head Cap 2 Y M8 X 1.25 X 70

4                        3285102 Housing, Thermostat 1 Y

5 3923331 Gasket, Thm Housing Cover 1 Y



TP97180 58

Turbocharger Plumbing



TP97180 58

Turbocharger Plumbing

Ref No. Part Number Part Name Qty Servicable Remarks

TP97180 Turbocharger Plumbing N MR - Turbocharger Oil

1                        3900630 Screw, Hex Flange Head Cap 2 Y M8 X 1.25 X 20 ,      1.   

2 3937706 Gasket, Oil Drain 1 Y

3                        3913759 Hose, Flexible                                         1      Y

3919687 Connector, Female 2 Y

4       3037236 Seal, O Ring 1 Y

5 3284244 C t F l 1 N5       3284244 Connector, Female 1 N

6 3924389 Washer, Sealing 2 Y 7.2 mm

3934085 Connection, Tur Oil Drain 1 Y

7       3928624 Seal, O Ring 2 Y

8       3934092 Connection, Tur Oil Drain 1 N



VC9763 59

Valve Cover



VC9763 59

Valve Cover

Ref No. Part Number Part Name Qty Servicable Remarks

VC9763 Valve Cover N Valve Cover

                       3930906 Gasket, Valve Cover 4 Y1 ,  

2                     3935449 Isolator, Noise 4 Y

3 3907049 Screw, Hex Flange Head Cap 4 Y M8 X 1.25 X 21

4                     3928404 Cover, Valve 3 Y

5                     3928405 Cover, Valve 1 Y

66 3936876 Seal, Rectangular Ring 1 Y

7                      3901895 Cap, Filler 1 Y



WI9177 60

Water Inlet Connection



WI9177 60

Water Inlet Connection

Ref No. Part Number Part Name Qty Servicable Remarks

WI9177 Water Inlet Connection N Water Inlet Connection

1                        3008468 Plug, Pipe                                                1 Y     1/2 NPT  

2 3008469 Plug, Pipe 2 Y 3/4 NPT

3 3900679 Screw, Hex Flange Head Cap 3 Y M10 X 1.50 X 80

4 3906697 Seal, Rectangular Ring 2 Y

5 3943149 Connection, Water Inlet 1 Y

3943549 C ti W t I l t 1 Y3943549 Connection, Water Inlet 1 Y

6       131584 Pin, Roll 2 Y

7       3943550 Connection, Water Inlet 1 Y



WP9927 61

Water Pump



WP9927 61

Water Pump

Ref No. Part Number Part Name Qty Servicable Remarks

WP9927 Water Pump N Water Pump

3286275 Kit, Water Pump 1 Y Recon Equivalent 3286275 RX3286275 Kit, Water Pump 1 Y Recon Equivalent 3286275 RX

1       3906698 Seal, Rectangular Ring 1 Y

2       3285410 Pump, Water 1 N Serviced as 3286275

3 3941981 Screw, Hex Flange Head Cap 2 Y



WP9947 62

Water Pump Drive



WP9947 62

Water Pump Drive

Ref No. Part Number Part Name Qty Servicable Remarks

WP9947 Water Pump Drive N MR - Water Pump Drive

1                       3289056 Belt, V Ribbed                      1              Y                   V 



WP9949 63

Belt Tensioner



WP9949 63

Belt Tensioner

Ref No. Part Number Part Name Qty Servicable Remarks

WP9949 Belt Tensioner N Belt Tensioner

1                        3282081 Screw, Hex Flange Head Cap 1 Y M10 x 1.50 x 75. ,     x 1.  x .

2                        3976831 Tensioner, Belt 1 Y



XS9254 64

Exhaust Outlet Connection



XS9254 64

Exhaust Outlet Connection

Ref No. Part Number Part Name Qty Servicable Remarks

XS9254 Exhaust Outlet Connection N Exhaust Outlet Connection

1                        3903652 Clamp, V Band 1 Y V 



Version : 4.0.12.0 Applicable Date : Oct-2011 1 

Group Number: GR_07_00_00_050 

 
MISCELLANEOUS  

  

BOM OF SO NUMBER: SO47004



  

Page 1 of 12 

Version : 4.0.12.0 Applicable Date : Oct-2011 1 

Details of Group Number: GR_07_00_00_050 

 
MISCELLANEOUS  

 

S No Ref No Part No Description Qty serviceable Remarks 

1 CT68 3408607 SWITCH,PRESSURE 1 Y    
2 DX49 3815283 ADAPTER,PLAIN 1 Y    
3 DV91 3408626 SWITCH,TEMPERATURE 1 Y    
              

4   3814997   1 Y    
5 DV90    3815126 TEE,PLAIN ADAPTER 1 N    

6 AN09    3628605 PLUG, PIPE 1 Y PART NO. FOR 
SERVICE S 910 B  

7 AN05    3628604 PLUG,PIPE 1 Y    
8 DX95 4962836 INHIBITOR,CORROSION 4 Y    

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 2 

Group Number: GR_10_04_01_069 

 
CLEANER,AIR  

  

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 2 

Details of Group Number: GR_10_04_01_069 

 
CLEANER,AIR  

 

S No Ref No Part No Description Qty serviceable Remarks 

      CLEANER,AIR       

1 EN73 3816978 CLEANER,AIR 1 Y    
2 -    3816978  CLEANER,AIR 1 Y    
3 DQ45    3814132 ELEMENT,OUTER 1 Y    
4 DQ46    3814133 ELEMENT,INNER 1 Y    
      CAP,AIR CLEAN       

5 EN80 2867794 CAP,AIR CLEAN 1 Y    
6 -    2867794 SUPPLIER CAP,AIR CLEAN 1 N    
7 EP35 3233194 CLAMP,T BOLT 1 Y    
8 EE47 131891 CLAMP,T BOLT 2 Y    
9 DX63 3815277 INDICATOR,RESTRICTION 1 Y 

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 3 

Group Number: GR_08_13_03_020 

 
CONNECTION,AIR INTAKE  

  

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 3 

Details of Group Number: GR_08_13_03_020 

 
CONNECTION,AIR INTAKE  

 

S No Ref No Part No Description Qty serviceable Remarks 

1 FW04 3924990 CONNECTION,AIR INTAKE 1 Y    
2 DP76 4933532 PLUG,PIPE 1 Y 

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 4 

Group Number: GR_01_06_00_039 

 
DRIVE,FRO GER TRA ACC  

  

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 4 

Details of Group Number: GR_01_06_00_039 

 
DRIVE,FRO GER TRA ACC  

 

S No Ref No Part No Description Qty serviceable Remarks 

1 DI38 3902603 SPACER,HYDRAU 1 N    
2 DP46 3929751 GASKET,ACC DRIVE COVER 1 Y    
3 DI47 3967608 GEAR, ACCESSORY DRIVE 1 Y 

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 5 

Group Number: GR_06_04_00_093 

 
FUEL FILTER  

  

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 5 

Details of Group Number: GR_06_04_00_093 

 
FUEL FILTER  

 

S No Ref No Part No Description Qty serviceable Remarks 

1 AO42 142784 HEAD,FUEL FILTER 1 Y    
2 BD27 3329289 SEPERATOR FUEL WATER 1 Y 

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 6 

Group Number: GR_09_02_00_002 

 
MOUNTING,OIL FILLER  

  

BOM OF SO NUMBER: SO47004



Version : 4.0.12.0 Applicable Date : Oct-2011 6 

Details of Group Number: GR_09_02_00_002 

 
MOUNTING,OIL FILLER  

 

S No Ref No Part No Description Qty serviceable Remarks 

      MOUNTING,OIL FILLER       

1 - 4962957 MOUNTING,OIL FILLER 1 N    
2 DM85    3815044 TUBE,OIL FILLER 1 Y    
3 DM86       3815210 PIECE 1 N    
4 DM87       3903618 FLANGE,WELD 1 Y    
5 DJ94    3906704 SEAL,O RING 1 Y    
6 DM88    3935502 CONNECTION,SPACER 1 N    
7 DM78    3905372 SCREW,HEX FLANGE HEAD CAP 2 N    
8 CI68    S-915-A PLUG,PIPE 1 Y    
9 DM89    4962891 CAP,FILLER 1 Y 

BOM OF SO NUMBER: SO47004



Cummins India Limited
Registered Office : Kothrud, Pune - 411 038 (India)




